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FCCID SWX-U7PROW
ISED ID 6545A-U7PROW
Equipment Under Test U7-Pro-Wall

Test Report Serial Number | TR8767_02

Date of Tests 8 — 9 November, 2023
Report Issue Date 29 January 2024

Test Personnel

Testing performed by Evan Hartzell

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2024. This site has also been
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under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2024. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
1 UNII-5 Band
1.1 Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5955.000 24.0 20.000000 | PASS
RF output power 5955.000 24.0 20.000000 | PASS
In-Band Emissions 5955.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5955.000 24.0 20.000000 | PASS
Frequency Stability 5955.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 6195.000 24.0 20.000000 | PASS
In-Band Emissions 6195.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 6195.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 6415.000 24.0 20.000000 | PASS
In-Band Emissions 6415.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 6415.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5965.000 24.0 40.000000 | PASS
In-Band Emissions 5965.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5965.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 6205.000 24.0 40.000000 | PASS
In-Band Emissions 6205.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 6205.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 6405.000 24.0 40.000000 | PASS
In-Band Emissions 6405.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 6405.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5985.000 24.0 80.000000 | PASS
In-Band Emissions 5985.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5985.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 6225.000 24.0 80.000000 | PASS
In-Band Emissions 6225.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 6225.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 6385.000 24.0 80.000000 | PASS
In-Band Emissions 6385.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 6385.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 6025.000 24.0 160.000000 | PASS
In-Band Emissions 6025.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 6025.000 24.0 160.000000 | PASS
Tx Spurious Emission 6025.000 24.0 160.000000 | PASS
Emissions in restricted frequency bands (Average) 6025.000 24.0 160.000000 | PASS
Emissions in restricted frequency bands (Peak) 6025.000 24.0 160.000000 | PASS
Emission Bandwidth 26 dB 6325.000 24.0 160.000000 | PASS
In-Band Emissions 6325.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 6325.000 24.0 160.000000 | PASS
Tx Spurious Emission 6325.000 24.0 160.000000 | PASS
Emissions in restricted frequency bands (Average) 6325.000 24.0 160.000000 | PASS
Emissions in restricted frequency bands (Peak) 6325.000 24.0 160.000000 | PASS
Emission Bandwidth 26 dB 6265.000 24.0 320.000000 | PASS
In-Band Emissions 6265.000 24.0 320.000000 | PASS
Occupied Channel Bandwidth 99% 6265.000 24.0 320.000000 | PASS
Tx Spurious Emission 6265.000 24.0 320.000000 | PASS
Emissions in restricted frequency bands (Average) 6265.000 24.0 320.000000 | PASS
Emissions in restricted frequency bands (Peak) 6265.000 24.0 320.000000 | PASS
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26 dB Bandwidth

Emission Bandwidth 26 dB (5955 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
5955.000000 23.200000 320.000000 5943.450000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
5955.000000 5966.650000 -3.6 | PASS
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Spectrum Evn

Ref Level 10.00 dBm @ RBW 200 kHz

Att 30dB  SWT 28.5ps @ VBW 1 MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

0 dem

-10 dBm

-20 dBm

-30 dBm / \
-40 dBm

-50 dBm /\A/
AP Y N d
-60 dem
-70 dem
-80 dem
CF 5.955 GHz 400 pts Span 40.0 MH2
( )i ] GIIEID o '
Dat P.NOV.2023  05:56:24
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.93500 GHz 5.93500 GHz
Stop Frequency 5.97500 GHz 5.97500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5955 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated EIRP | Limit Max | Gated RMS | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5955.000000 11.7 24.0 11.7 99.730 | PASS

OSP PowerMeter settings

Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us
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In-Band Emissions (5955 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
5955.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
5959.750000 -5.1
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
5959.750000 -5.1 0.0 -5.1 | PASS
5959.650000 -5.2 0.1 -5.1 | PASS
5963.150000 -5.3 0.2 -5.1 | PASS
5963.250000 -5.3 0.2 -5.1 | PASS
5963.850000 -5.3 0.2 -5.1 | PASS
5961.050000 -5.4 0.3 -5.1 | PASS
5958.350000 -5.4 0.4 -5.1 | PASS
5961.550000 -5.5 0.4 -5.1 | PASS
5960.550000 -5.5 0.4 -5.1 | PASS
5960.450000 -5.5 0.4 -5.1 | PASS
5961.650000 -5.5 0.5 -5.1 | PASS
5963.750000 -5.6 0.5 -5.1 | PASS
5957.050000 -5.6 0.5 -5.1 | PASS
5959.850000 -5.6 0.5 -5.1 | PASS
5958.850000 -5.6 0.5 -5.1 | PASS
In Band

Levelin dBm

54905591

5.94 h.95

596

592 5493 £.497 598 5499
Frequency in GHz
—  Llewel Lirit X Fail
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Measurement 1

Setting Instrument Value Target Value
Start Frequency 5.90500 GHz 5.90500 GHz
Stop Frequency 6.00500 GHz 6.00500 GHz
Span 100.000 MHz 100.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 500.000 kHz ~ 600.000 kHz
SweepPoints 1000 ~ 1000
Sweeptime 1.050 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB 20.000 dB
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off

Occupied Channel Bandwidth 99% (5955 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5955.000000 19.100000 320.000000 5945.450000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
5955.000000 5964.550000 7125.000000 | PASS
99 %% Ben chviclth
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Freauency in MHz
Bandwidth
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Spectrum

(=]

Ref Level 0.00 dBm
Att 20 dB
SGL Count 200/200

SWT 28,5 s @ VBW

@ RBW 200 kHz

1 MHz

Mode Auto FFT

@ 1Pk Max

-10 dém

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm r\v’f’ l\"“
b M\I\W
-70 dem
-80 dBm
-90 dem
CF 5.955 GHz 400 pts Span 40.0 MH2
( )i ] GIEIED o '
Dat It C
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.93500 GHz 5.93500 GHz
Stop Frequency 5.97500 GHz 5.97500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Frequency Stability (5955 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency Difference Frequency Limit Min Limit Max Result
(MHz) (MHz) (ppm) Difference (MHz) (MHz)
(kHz)
5955.000000 5955.001100 0.185 1.100000 - | PASS
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Frecuency stakility Pre

Levelin dBm

5355 h970

5940
Freauency in MHz
Center frecuency e Hold
Frecuency stakility

S

m

©

£

2

(]

-

5944 5350 5955 5360 5966
Frequency in MHz
L 2 Edoe paints han Hold Center frecuency
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.94400 GHz 5.94400 GHz
Stop Frequency 5.96600 GHz 5.96600 GHz
Span 22.000 MHz 22.000 MHz
RBW 20.000 kHz <= 22.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 10001 ~ 10001
Sweeptime 473.902 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 50 50
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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Emission Bandwidth 26 dB (6195 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6195.000000 22.400000 320.000000 6183.850000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6195.000000 6206.250000 -3.3 | PASS
26 cB Banchwicth
D e
_‘|D 4
5 201
©
£
§ 307
@ 1
-
-0 22.400 MHz
_50 -
6175 618 £.165 619 6.195 B2 6.205 B.21 6215
Freauency in GHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Spectrum

(=]

Ref Level 0.00 dBm
Att 20 dB
SGL Count 200/200

SWT 28,5 s @ VBW

@ RBW 200 kHz
1 MHz

Mode Auto FFT

@ 1Pk Max

-10 dém

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

e M
-70 dem
-80 dBm-
-90 dem
CF 6.195 GHz 400 pts Span 40.0 MHz
( b ] GIIEID o '
Dat It C )]
Measurement
Setting Instrument Target Value
Value
Start Freguency 6.17500 GHz 6.17500 GHz
Stop Frequency 6.21500 GHz 6.21500 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

In-Band Emissions (6195 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
6195.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6204.150000 -5.3
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LABORATORY

Measurements
Frequency Level | Margin | Limit Result

(MHz) (dBm) | (dB) | (dBm)

6204.150000 -5.3 0.0 -5.3 | PASS
6201.450000 -5.3 0.0 -5.3 | PASS
6203.650000 -5.4 0.1 -5.3 | PASS
6204.250000 -5.4 0.1 -5.3 | PASS
6186.850000 -5.5 0.1 -5.3 | PASS
6199.550000 -5.5 0.2 -5.3 | PASS
6202.450000 -5.5 0.2 -5.3 | PASS
6202.550000 -5.6 0.2 -5.3 | PASS
6201.150000 -5.6 0.3 -5.3 | PASS
6204.350000 -5.6 0.3 -5.3 | PASS
6186.750000 -5.6 0.3 -5.3 | PASS
6202.950000 -5.6 0.3 -5.3 | PASS
6204.050000 -5.6 0.3 -5.3 | PASS
6199.450000 -5.6 0.3 -5.3 | PASS
6186.950000 -5.7 0.4 -5.3 | PASS

Levelin dBm

In Band

6145615

—  Lewel

Lirrit

619

B.2 6.21

Freauency in GHz

X Fail

B.246.245

Occupied Channel Bandwidth 99% (6195 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6195.000000 19.100000 320.000000 6185.450000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6195.000000 6204.550000 7125.000000 | PASS
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99 % Banchwictth

WMW

Levelin dBm

6175 G18 E.185 £19 B.195 B2 G.205 B.21 6215
Freauency in GHz

Bandwidth

Spectrum u:vn

Ref Level 0.00 dBm @ RBW 200 kHz

Att 20de  SWT 28.5pus @ VBW 1 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max

-10 dém

-20 dBm:

e ] \
/ Ny

-50 dBm

\/ﬁ‘ﬁ\dﬁ\:\"w M A

-70 dBm

-80 dBm:

-90 dBm

CF 6.195 GHz 400 pts Span 40.0 MHz

Jj ) L A —

Emission Bandwidth 26 dB (6415 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6415.000000 23.000000 320.000000 6403.450000
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DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6415.000000 6426.450000 -2.5 | PASS
26 cB Bandhwicth
D .
_‘| U +4
5 a0+t
©
£ T
@ 30T
@ 4
-
_40 +4
_50 +4
6.395 6.4 6.405 6.41 6.415 642 6.425 6.43 6.435
Freauency in GHz
Bandwidth
Spectrum [@
Ref Level 0.00 dBm @ RBW 200 kHz
Att 20dB  SWT 28.5us @ VBW 1MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
-10 dem
-20 dBm
-30 dBem
-40 dBm _/\// \
-50 dBm \
-60 dBm
-70 dem
-80 dBm-
-90 dem
CF 6.415 GHz 400 pts Span 40.0 MHz
JU J anmm e
Date: 7.NOV.2023
Measurement
Setting Instrument Target Value
Value
Start Frequency 6.39500 GHz 6.39500 GHz
Stop Frequency 6.43500 GHz 6.43500 GHz
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Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

In-Band Emissions (6415 MHz; 24.000 dBm; 20 MHz)

Result

DUT Frequency
(MHz)

Result

6415.000000 | PASS

Inband Peak
Frequency Level
(MHz) (dBm)
6407.450000 -4.1
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)

6408.650000 -4.1 0.0 -4.1 | PASS
6423.650000 -4.2 0.1 -4.1 | PASS
6407.550000 -4.2 0.1 -4.1 | PASS
6423.550000 -4.2 0.1 -4.1 | PASS
6405.750000 -4.2 0.1 -4.1 | PASS
6410.350000 -4.2 0.1 -4.1 | PASS
6405.650000 -4.2 0.1 -4.1 | PASS
6406.250000 -4.3 0.2 -4.1 | PASS
6410.450000 -4.3 0.2 -4.1 | PASS
6407.350000 -4.3 0.2 -4.1 | PASS
6411.650000 -4.4 0.3 -4.1 | PASS
6406.150000 -4.5 0.3 -4.1 | PASS
6406.950000 -4.5 0.3 -4.1 | PASS
6405.850000 -4.5 0.3 -4.1 | PASS
6424.350000 -4.5 0.3 -4.1 | PASS
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In Band

Levelin dBm

B.466.465

6.45

6.41 6.42 6.43 6.44

6365 6.37 6.38 6.39 6.4
Frequency in GHz
—  Llewel Lirrit X Fail

Occupied Channel Bandwidth 99% (6415 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6415.000000 19.100000 320.000000 6405.450000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
6415.000000 6424.550000 7125.000000 | PASS

99 %% Bandhwictth

WW/MVJ\/JW\\/W

Levelin dBm

19.100 MHz

6.415 642 6.425 .43 6.435

Freauency in GHz

6,405 6.41

B.395 6.4

Bandwidth
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Spectrum

Ref Level 0.00 dBm @ RBW 200 kHz

Att 20de  SWT 28.5pus @ VBW 1 MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

(=]

-10 dém

-20 dBm
R e il
/ \
-50 dBm

SVUTEVAY

-70 dBm

-80 dBm:

-90 dBm

CF 6.415 GHz 400 pts

)il ) (T

Span 40.0 MHz
1

Emission Bandwidth 26 dB (5965 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE

(MHz) (MHz) (MHz) (MHz) (MHz) L

5965.000000 42.626642 320.000000 5943.836773

DUT Frequency Band Edge Limit Max BE Max Level Result

(MHz) Right R (dBm)

(MHz) (MHz)
5965.000000 5986.463415 -0.7 | PASS
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Levelin dBm

2b cB Banchwickh

Bandwidth

Spectrum

5.96 597 5.99 6 6005

Freauency in GHz

Ref Level 0.00 dBm
Att 20 dB
SGL Count 200/200

@ RBW 300 kHz

SWT 316 ps @ VBW 1MHz Mode asuto FFT

@ 1Pk Max

-10 dém

-20 dBm:

-30 dBm

o o

-40 dBm

-50 dBm

-70 dBm

T AT ]

-80 dBm:

-90 dBm

CF 5.965 GHz

533 pts Span 80.0 MHz

l] Wl

Measurement

Instrument
Value

Setting

Target Value

Start Freguency 5.92500 GHz

5.92500 GHz

Stop Frequency 6.00500 GHz

6.00500 GHz

Span 80.000 MHz

80.000 MHz

RBW 300.000 kHz

~ 400.000 kHz

VBW 1.000 MHz

>= 900.000 kHz

SweepPoints 533

~ 533
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Sweeptime 31.621 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

In-Band Emissions (5965 MHz; 24.000 dBm; 40 MHz)

Result

DUT Frequency
(MHz)

Result

5965.000000 | PASS

Inband Peak
Frequency Level
(MHz) (dBm)
5983.454614 -2.9
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)

5983.454614 -2.9 0.0 -2.9 | PASS
5979.703676 -2.9 0.0 -2.9 | PASS
5982.554389 -2.9 0.0 -2.9 | PASS
5982.404351 -3.0 0.1 -2.9 | PASS
5971.301575 -3.1 0.1 -2.9 | PASS
5974.752438 -3.1 0.2 -2.9 | PASS
5979.553638 -3.1 0.2 -2.9 | PASS
5971.451613 -3.1 0.2 -2.9 | PASS
5978.203301 -3.1 0.2 -2.9 | PASS
5983.304576 -3.1 0.2 -2.9 | PASS
5963.199550 -3.2 0.3 -2.9 | PASS
5981.354089 -3.2 0.3 -2.9 | PASS
5979.253563 -3.2 0.3 -2.9 | PASS
5982.704426 -3.2 0.3 -2.9 | PASS
5973.402101 -3.2 0.3 -2.9 | PASS

TR8767_U7-Pro-Wall_15.407_UNII-5_Annex_02

PROPRIETARY

Page 18 of 62



UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

\7

In Band

Levelin dBm

5.98 B 6.02 6.04 6.065

596
Frequency in GHz

hieh  5.a8 5.9 b9z 5.94

—  Lewel Lirrit X Fail

Occupied Channel Bandwidth 99% (5965 MHz; 24.000 dBm; 40 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5965.000000 38.000000 320.000000 5946.125000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
5965.000000 5984.125000 7125.000000 | PASS
99 %2Bendwictth
5 e
0T WWV\MJ\/\/\M«/\M
£
03]
©
£
¢
]
-
38.000 MHz
5926 5493 5494 5.95 5.96 5.97 598 5499 6 6005

Freauency in GHz

Bandwidth
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w UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum mvl

Ref Level 0.00 dBm @ RBW 500 kHz

Att 20de  SWT 189ps @ VBW 2 MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

-10 dém

505 i PALYS CUPLANTLN PV PV | T ASUN AV

-30 dem / \
-40 dBm

-50 dBm // \
60 difine \/‘qw forrn,

-70 dBm

-80 dBm:

-90 dBm

CF 5.965 GHz 320 pts Span 80.0 MHz

Jj J CERRRRRED wa

Emission Bandwidth 26 dB (6205 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE

(MHz) (MHz) (MHz) (MHz) (MHz) L

6205.000000 42.326454 320.000000 6183.986867

DUT Frequency Band Edge Limit Max BE Max Level Result

(MHz) Right R (dBm)

(MHz) (MHz)
6205.000000 6226.313321 -1.1 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

2b cB Banchwickh

Levelin dBm
8

E19 6.2 B.21 G2z 6.23 E.24 6245
Freauency in GHz

Bandwidth
Spectrum l I:uv:(
Ref Level 0.00 dBm @ RBW 300 kHz
Att 20de  SWT 31.6 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
-10 dem
20 dBm r\m \MW” /‘“L’W\»\M/i
-30 dem / \
-40 dBm- / Xv\
-50 dBm VJJ 4
B e P AT
-70 dem
-80 dBm-
-90 dem
CF 6.205 GHz 533 pts Span 80.0 MHz
.
JU J e
Dat 7.NOV. 2C 16:02:09
Measurement
Setting Instrument Target Value
Value

Start Freguency 6.16500 GHz 6.16500 GHz
Stop Frequency 6.24500 GHz 6.24500 GHz

Span 80.000 MHz | 80.000 MHz
RBW 300.000 kHz | ~ 400.000 kHz
VBW 1.000 MHz >= 900.000 kHz
SweepPoints 533 ~533
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UNIFIED

COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
Sweeptime 31.621 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

In-Band Emissions (6205 MHz; 24.000 dBm; 40 MHz)

Result

DUT Frequency
(MHz)

Result

6205.000000 | PASS

Inband Peak
Frequency Level
(MHz) (dBm)
6211.001500 -3.3
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)

6215.202551 -3.4 0.1 -3.3 | PASS
6218.353338 -3.5 0.2 -3.3 | PASS
6214.602401 -3.5 0.2 -3.3 | PASS
6186.695424 -3.5 0.2 -3.3 | PASS
6220.153788 -3.6 0.3 -3.3 | PASS
6214.002251 -3.6 0.3 -3.3 | PASS
6214.152288 -3.6 0.3 -3.3 | PASS
6212.051763 -3.7 0.4 -3.3 | PASS
6210.851463 -3.7 0.4 -3.3 | PASS
6208.900975 -3.7 0.4 -3.3 | PASS
6216.252813 -3.7 0.4 -3.3 | PASS
6211.751688 -3.7 0.4 -3.3 | PASS
6188.945986 -3.7 0.4 -3.3 | PASS
6219.103526 -3.8 0.5 -3.3 | PASS
6213.252063 -3.8 0.5 -3.3 | PASS
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

\7

In Band

Levelin dBm

6.305

6.25

B.2 B.22 6.24 B.26

Frequency in GHz

6105 612 6.14 6.16 6.16

Lirrit X Fail

—  Lewsl
Occupied Channel Bandwidth 99% (6205 MHz; 24.000 dBm; 40 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6205.000000 38.000000 320.000000 6185.875000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
6205.000000 6223.875000 7125.000000 | PASS
99 %2Bendwictth

5 e

0T M&WWM
£
03]
©
£
¢
]
-

38.000 MHz
6165 B17 618 6149 6.2 6.21 622 6.23 624 B.245
Freauencv in GHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

UNIFIED
% COMPLIANCE
LABORATORY

Spectrum mvl

Ref Level 0.00 dBm @ RBW 500 kHz
Att 20de  SWT 189ps @ VBW 2 MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

-10 dém

20 dBm PV, NN WA PN Loy
-30 dem

-40 dBm / \

-50 dBm (\/\/ L\\

A oM A

-70 dBm

-80 dBm:

-90 dBm

CF 6.205 GHz 320 pts

Span 80.0 MHz
1

Emission Bandwidth 26 dB (6405 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6405.000000 43.527204 320.000000 6383.386492
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6405.000000 6426.913696 -0.7 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

2b cB Banchwickh

Levelin dBm
8

B.36R B.37 .38 .39 E.4 641 £.42 .43 £.44 6445
Freauency in GHz

Bandwidth

Spectrum mv:

Ref Level 0.00 dBm @ RBW 300 kHz
Att 20de  SWT 31.6ps @ VBW 1MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

-10 dém

G e
-40 dBm J \
-50 dBm / \\L

ﬂﬁ&mw ST

-70 dBm

-80 dBm:

-90 dBm

CF 6.405 GHz 533 pts Span 80.0 MHz

Jj ) T —

Measurement

Setting Instrument Target Value
Value
Start Freguency 6.36500 GHz 6.36500 GHz
Stop Frequency 6.44500 GHz 6.44500 GHz

Span 80.000 MHz 80.000 MHz
RBW 300.000 kHz ~ 400.000 kHz
VBW 1.000 MHz >=900.000 kHz
SweepPoints 533 ~533
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UNIFIED

COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
Sweeptime 31.621 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

In-Band Emissions (6405 MHz; 24.000 dBm; 40 MHz)

Result

DUT Frequency
(MHz)

Result

6405.000000 | PASS

Inband Peak
Frequency Level
(MHz) (dBm)
6394.347337 -3.2
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)

6402.299325 -3.3 0.1 -3.2 | PASS
6395.097524 -3.3 0.1 -3.2 | PASS
6418.803451 -3.4 0.2 -3.2 | PASS
6393.597149 -3.4 0.2 -3.2 | PASS
6410.851463 -3.4 0.2 -3.2 | PASS
6415.502626 -3.4 0.2 -3.2 | PASS
6413.702176 -3.4 0.2 -3.2 | PASS
6402.149287 -3.5 0.2 -3.2 | PASS
6412.351838 -3.5 0.3 -3.2 | PASS
6394.497374 -3.5 0.3 -3.2 | PASS
6407.400600 -3.5 0.3 -3.2 | PASS
6401.549137 -3.6 0.3 -3.2 | PASS
6392.546887 -3.6 0.3 -3.2 | PASS
6399.298575 -3.6 0.4 -3.2 | PASS
6406.500375 -3.6 0.4 -3.2 | PASS
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UNIFIED

COMPLIANCE
% CoMPLIANCE 427 West 12800 South, Draper, UT 84020
In Band
S
m
©
6305 632 6.34 6.36 6.38 6.4 6.42 6.44 6,46 .45 6.505
Freauency in GHz
—  Level Lirrit X Fail

Occupied Channel Bandwidth 99% (6405 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6405.000000 38.250000 320.000000 6385.875000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6405.000000 6424.125000 7125.000000 | PASS
99 %% Ben chwictth
5 .
0t W\’\M\'\/\/\A/\WWJ\W\-
S
@
kel
£
g
[}
-
38.250 MHz
6366 B.37 6.38 6.39 6.4 6.1 6.42 6.43 6.44 6445

Frequency in GHz

Bandwidth
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UNIFIED
COMPLIANCE
LABORATORY

\7

427 West 12800 South, Draper, UT 84020

Spectrum

Ref Level 0.00 dBm @ RBW 500 kHz
Att 20de  SWT 189ps @ VBW 2 MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

(=]

-10 dém

-20 dBm N SN Aapm iy h
-30 dem

-40 dBm ’_/ \
-50 dBm ’/\J \

6028 o=y

-70 dBm

-80 dBm:

-90 dBm

CF 6.405 GHz 320 pts

Span 80.0 MHz
1

Emission Bandwidth 26 dB (5985 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
5985.000000 89.500000 320.000000 5940.250000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
5985.000000 6029.750000 3.8 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

26 cB Banchwickh
10T
D -
5 0t
©
£ T
e 20T
Q s
_30 +
_40 S
5905 592 5.94 5.96 598 B 602 6.04 6.065
Freauency in GHz
Bandwidth
Spectrum [@]
Ref Level 0.00 dBm @ RBW 1 MHz
Att 20de  SWT 22,9 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
-10 dBm
B e J\MMMW"“\
-30 dem / \
-40 dBm- //J ]\]
i h
-50 dBm
M\,m/hﬂ \\"\/\/\w-\.’\u\/\/\
-70 dem
-80 dBm-
-90 dem
CF 5.985 GHz 320 pts Span 160.0 MHz
JU J e
Date: 7.NOV.2023 06:04:20
Measurement
Setting Instrument Target Value
Value

Start Freguency 5.90500 GHz 5.90500 GHz
Stop Frequency 6.06500 GHz 6.06500 GHz

Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 22.875 us AUTO
Reference Level 0.000 dBm 0.000 dBm
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UNIFIED
&/ COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

In-Band Emissions (5985 MHz; 24.000 dBm; 80 MHz)

Result

DUT Frequency
(MHz)

Result

5985.000000 | PASS

Inband Peak
Frequency Level
(MHz) (dBm)
6018.250000 1.2
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)

5998.750000 1.1 0.1 1.2 | PASS
6022.750000 1.1 0.1 1.2 | PASS
6020.750000 1.1 0.1 1.2 | PASS
6013.750000 1.1 0.1 1.2 | PASS
6009.250000 1.1 0.1 1.2 | PASS
6015.250000 1.0 0.2 1.2 | PASS
6008.250000 1.0 0.2 1.2 | PASS
5994.250000 1.0 0.2 1.2 | PASS
6023.250000 1.0 0.2 1.2 | PASS
6005.250000 0.9 0.3 1.2 | PASS
6011.250000 0.9 0.3 1.2 | PASS
5999.250000 0.9 0.3 1.2 | PASS
6012.750000 0.9 0.3 1.2 | PASS
5981.250000 0.9 0.3 1.2 | PASS
6022.250000 0.9 0.3 1.2 | PASS
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427 West 12800 South, Draper, UT 84020

UNIFIED
% COMPLIANCE
LABORATORY

In Band

Levelin dBm

5.95 6 6.05 6.1 615 6185

5785 585 59
Frequency in GHz
—  Llewel Lirrit X Fail

Occupied Channel Bandwidth 99% (5985 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
5985.000000 78.000000 320.000000 5946.250000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
5985.000000 6024.250000 7125.000000 | PASS
99 %% Ben chvicth
15T
10T

Levelin dBm

78.000 MHz

5.96 b.498 B 602 6.04 6.065

5.E|DSI 5.I92 5.54
Freauency in GHz
Bandwidth
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UNIFIED
w COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Spectrum mvl
Ref Level 10.00 dBm @ RBW 1 MHz
Att 30dB  SWT 22,9 ps @ VBW 3 MHz Mode Auto FFT

SGL Count 200/200
@ 1Pk Max

0 dem

-10 dBm

-20 dBm

| \

-40 dBm

-50 dBm

-60 dBm

-70 dBm:

-80 dBm

CF 5.985 GHz 320 pts

)il ) (T

Span 160.0 MHz
]

Emission Bandwidth 26 dB (6225 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6225.000000 88.500000 320.000000 6183.250000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6225.000000 6271.750000 4.4 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

26 oB Bandwickh
10T
D -
5 0t
©
£ T
e 20T
Q 1
_30 +
_40 +
6145 616 618 6.2 622 6.24 B.26 6.28 6.305
Freauency in GHz
Bandwidth
Spectrum [§]
Ref Level 0.00 dBm @ RBW 1 MHz
Att 20de  SWT 22,9 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
-10 dBm
,»J\W frn P i N
-20 dBm / \
-30 dem
-40 dBm: J \ v
-50 dBm \\
-70 dem
-80 dBm-
-90 dem
CF 6.225 GHz 320 pts Span 160.0 MHz
JU J 1T
Dat 7 .NO C 6:0
Measurement
Setting Instrument Target Value
Value

Start Freguency 6.14500 GHz 6.14500 GHz
Stop Frequency 6.30500 GHz 6.30500 GHz

Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 320 ~ 320
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UNIFIED

COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
Sweeptime 22.875 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

In-Band Emissions (6225 MHz; 24.000 dBm; 80 MHz)

Result

DUT Frequency
(MHz)

Result

6225.000000 | PASS

Inband Peak
Frequency Level
(MHz) (dBm)
6254.750000 1.7
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)

6254.750000 1.7 0.0 1.7 | PASS
6256.250000 1.4 0.2 1.7 | PASS
6256.750000 1.3 0.4 1.7 | PASS
6248.250000 1.3 0.4 1.7 | PASS
6251.750000 1.2 0.4 1.7 | PASS
6232.750000 1.2 0.5 1.7 | PASS
6252.250000 1.2 0.5 1.7 | PASS
6213.250000 1.1 0.6 1.7 | PASS
6257.250000 1.1 0.6 1.7 | PASS
6255.250000 1.1 0.6 1.7 | PASS
6213.750000 1.0 0.6 1.7 | PASS
6248.750000 1.0 0.6 1.7 | PASS
6212.750000 1.0 0.6 1.7 | PASS
6242.750000 1.0 0.6 1.7 | PASS
6259.250000 1.0 0.7 1.7 | PASS
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

\7

In Band

Levelin dBm

615 6.2 B.25 6.3 6.35 6.4 B.425

6025 605 6.1
Frequency in GHz
—  Llewel Lirrit X Fail

Occupied Channel Bandwidth 99% (6225 MHz; 24.000 dBm; 80 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6225.000000 77.500000 320.000000 6186.250000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
6225.000000 6263.750000 7125.000000 | PASS
99 %% Ban chviclth

151

10+
. ot NW\VW\MJ\/\JW‘/\"V’\/VW
o 1
©
£
e
Q
-

77 .500 MHz |
6.145 B16 618 6.2 B.22 6.24 B.26 6.28 6.305
Freauency in GHz
Bandwidth
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\7

UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Spectrum

&)

Ref Level 10.00 dBm
Att
SGL Count 200/200
@ 1Pk Max

@ RBW 1 MHz

30de  SWT 229 ps @ VBW 3 MHz Mode Auto FFT

0 dBm

-10 dBm

. ](vvr\/\m M\MMM

-30 dBm /// \IL\

-40 dBm _J’ \N

-50 dBm

-60 dBm:

-70 dBm
-80 dBm
CF 6.225 GHz 320 pts Span 160.0 MHz

1
GHRNNRNED wa

OV.2023

Emission Bandwidth 26 dB (6385 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE

(MHz) (MHz) (MHz) (MHz) (MHz) L

6385.000000 90.000000 320.000000 6339.750000

DUT Frequency Band Edge Limit Max BE Max Level Result

(MHz) Right R (dBm)

(MHz) (MHz)
6385.000000 6429.750000 6.0 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
26 B Banchwickh
15T
10+
e 07T
o 4
©
c
= -0+
g
3 4
-
_20 +4
0 _N\VW\/\/\/J w
6.305 B.32 £.34 b.36 (.38 6.4 B.42 £.44 £.465
Freauency in GHz
Bandwidth
Spectrum [@
Ref Level 10.00 dBm @ RBW 1 MHz
Att 30 dB SWT 22,9 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
0 dBm
-10 dBm
o [ P#V\’\/“\J\J\/vﬂ
-30 dBm J( \k\/‘
-40 dBm
w—vﬁ/\/f w\fw\
-60 dBm
-70 dBm
-80 dBm
CF 6.385 GHz 320 pts Span 160.0 MHz
) J GRNRNRNRD wo
Dat NOV ) 06:39
Measurement
Setting Instrument Target Value
Value
Start Freguency 6.30500 GHz 6.30500 GHz
Stop Frequency 6.46500 GHz 6.46500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz ~ 800.000 kHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Sweeptime 22.875 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

In-Band Emissions (6385 MHz; 24.000 dBm; 80 MHz)

Result

DUT Frequency
(MHz)

Result

6385.000000 | PASS

Inband Peak
Frequency Level
(MHz) (dBm)
6399.250000 2.5
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)

6399.250000 2.5 0.0 2.5 | PASS
6394.750000 24 0.1 2.5 | PASS
6420.750000 2.4 0.1 2.5 | PASS
6395.250000 2.3 0.1 2.5 | PASS
6365.750000 2.3 0.2 2.5 | PASS
6375.750000 2.3 0.2 2.5 | PASS
6397.750000 2.3 0.2 2.5 | PASS
6403.250000 2.3 0.2 2.5 | PASS
6386.750000 2.3 0.2 2.5 | PASS
6354.250000 2.3 0.2 2.5 | PASS
6398.250000 2.3 0.2 2.5 | PASS
6356.750000 2.3 0.2 2.5 | PASS
6389.750000 2.3 0.2 2.5 | PASS
6367.250000 2.3 0.2 2.5 | PASS
6396.750000 2.2 0.2 2.5 | PASS
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

\7

In Band

Levelin dBm

6.3 6.35 6.4 6.45 655  B.585

6.25
Frequency in GHz
—  Lewel Lirrit X Fail

Occupied Channel Bandwidth 99% (6385 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6385.000000 77.500000 320.000000 6346.250000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
6385.000000 6423.750000 7125.000000 | PASS
99 22 Bandwictth

151

10
e 071
m -+
o
£
g
3

77 .500 MHz
6305 632 6.34 6.36 6.38 6.4 642 6.44 B.465
Freauency in GHz
Bandwidth
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\7

427 West 12800 South, Draper, UT 84020

Spectrum

Ref Level 10.00 dBm

&)

@ RBW 1 MHz

Att 30de  SWT 229 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

0 dBm

-10 dBm

-20 dem

| \

-40 dBm

4 i
-60 dBm
-70 dBm
-80 dém
CF 6.385 GHz 320 pts Span 160.0 MHz J

j GIRNRRERD o

Emission Bandwidth 26 dB (6025 MHz; 24.000 dBm; 160 MHz)
26 dB Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE

(MHz) (MHz) (MHz) (MHz) (MHz) L

6025.000000 168.000000 320.000000 5942.500000

DUT Frequency Band Edge Limit Max BE Max Level Result

(MHz) Right R (dBm)

(MHz) (MHz)
6025.000000 6110.500000 7.0 | PASS
TR8767_U7-Pro-Wall_15.407_UNII-5_Annex_02 Page 40 of 62



% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

26 cb Banchwickh

—_
)
1
1

Levelin dBm

h.BE5 59 h35 B 6.05 6.1 615 6.185

Freauency in GHz

Bandwidth

Spectrum ué:

Ref Level 0.00 dBm @ RBW 2 MHz
Att 20 de  SWT 32.8 ps @ VBW 10 MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

-10 dBm

e |
| \

-40 dém N \
watviese B sl

-60 dBm

-70 dBem

-80 dBm

-90 dem

CF 6.025 GHz 320 pts Span 320.0 MHz
]

( J1 ] (T

Measurement

Setting Instrument Target Value
Value
Start Frequency 5.86500 GHz 5.86500 GHz
Stop Frequency 6.18500 GHz 6.18500 GHz

Span 320.000 MHz | 320.000 MHz
RBW 2.000 MHz ~ 1.600 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 320 ~ 320
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LABORATORY 427 West 12800 South, Draper, UT 84020
Sweeptime 32.813 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

In-Band Emissions (6025 MHz; 24.000 dBm; 160 MHz)

Result

DUT Frequency
(MHz)

Result

6025.000000 | PASS

Inband Peak
Frequency Level
(MHz) (dBm)
6094.500000 4.5
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)

6084.500000 4.4 0.1 4.5 | PASS
6087.500000 4.3 0.1 4.5 | PASS
6074.500000 4.2 0.2 4.5 | PASS
6081.500000 4.2 0.3 4.5 | PASS
6034.500000 4.2 0.3 4.5 | PASS
6079.500000 4.2 0.3 4.5 | PASS
6043.500000 4.2 0.3 4.5 | PASS
6089.500000 4.2 0.3 4.5 | PASS
6058.500000 4.2 0.3 4.5 | PASS
6085.500000 4.1 0.3 4.5 | PASS
6102.500000 4.1 0.4 4.5 | PASS
6077.500000 4.1 0.4 4.5 | PASS
6092.500000 4.1 0.4 4.5 | PASS
6082.500000 4.1 0.4 4.5 | PASS
6031.500000 4.1 0.4 4.5 | PASS
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\7

In Band

Levelin dBm

5.9 6 6.1 6.2

Frequency in GHz

5.8

Fail

—  Lewel Lirrit X

Occupied Channel Bandwidth 99% (6025 MHz; 24.000 dBm; 160 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6025.000000 157.000000 320.000000 5946.500000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
6025.000000 6103.500000 7125.000000 | PASS
99 22 Bandwictth
151
1 NW/‘W\/\/«\[\/W\/\}L\/W
e 4
s}
o
£
g
3
1567.000 MHz
5.865 59 5495 B 6.05 6.1 615 6185
Freauency in GHz
Bandwidth
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LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum ué:x
Ref Level 10.00 dBm @ RBW 2 MHz
Att 30de  SWT 32.8 ps @ VBW 10 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
0 dBm
-10 dBm
(,mjx MMWAJM«N«\
-20 dem / \
-30 dBm / k
-40 dBm \//J U\
AN vt IR ANA PYOR SN
-50 dBm
-60 dBm
-70 dBm
-80 dem
CF 6.025 GHz 320 pts Span 320.0 MHz
e ———
)il GIRNRRERD o

Tx Spurious Emission (6025 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6025.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
5922.250000 -32.2 5.2 -27.0
5919.750000 -32.3 5.3 -27.0
5922.750000 -32.4 5.4 -27.0
5917.750000 -32.6 5.6 -27.0
5915.250000 -32.7 5.7 -27.0
5914.750000 -32.7 5.7 -27.0
5920.250000 -32.8 5.8 -27.0
5924.750000 -32.8 5.8 -27.0
5901.750000 -32.9 5.9 -27.0
5902.250000 -33.0 6.0 -27.0
5921.750000 -33.1 6.1 -27.0
5917.250000 -33.2 6.2 -27.0
5921.250000 -33.2 6.2 -27.0
5915.750000 -33.2 6.2 -27.0
5914.250000 -33.3 6.3 -27.0
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427 West 12800 South, Draper, UT 84020

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 2 2
5925.000000 7125.000000 2 2
7125.000000 18000.000000 2 2
18000.000000 26000.000000 2 2
26000.000000 40000.000000 2 2
Spurious
151
D 4
=
s}
i
°
Q
= -40 -
1G 2G 3G 4G G B 8 100G 20G 0G AG
FrequencvinHz
[ O Threshdd X Critical X Fnal Critical Surn Lesel

Emissions in restricted frequency bands (Average) (6025 MHz; 24.000
dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6025.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements

Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
36489.390957 -50.4 9.2 -41.2
36481.141214 -50.4 9.2 -41.2
36479.766257 -50.4 9.2 -41.2
36491.453392 -50.5 9.3 -41.2
36492.828349 -50.5 9.3 -41.2
36480.453736 -50.5 9.3 -41.2
36494.203306 -50.5 9.3 -41.2
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427 West 12800 South, Draper, UT 84020

UNIFIED

COMPLIANCE

LABORATORY
36499.015656 -50.6 9.4 -41.2
36496.953220 -50.6 9.4 -41.2
36490.765914 -50.6 9.4 -41.2
36498.328177 -50.6 9.4 -41.2
36477.703822 -50.6 9.4 -41.2
36473.578951 -50.6 9.4 -41.2
36470.141558 -50.6 9.4 -41.2
36466.704165 -50.7 9.5 -41.2

Measurement Settings

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

1000.000000

5925.000000

5925.000000

7125.000000

7125.000000

18000.000000

18000.000000

40000.000000

N

N

Redricted Band

5--
5 201
©
£
2
O Al s e

'A-'v-rv b
1G 2G 3G 4G 5G B 8 110G 20G 400G
FrequencvinHz
Lirrit Threshdd X Critical Final Critical Surn Lesel

Emissions in restricted frequency bands (Peak) (6025 MHz; 24.000
dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6025.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
36497.640699 -42.4 21.2 -21.2
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427 West 12800 South, Draper, UT 84020

36452.267117 -42.6 214 -21.2
36454.329552 -42.7 21.5 -21.2
36444.704853 -42.9 21.7 -21.2
36468.079123 -43.3 22.1 -21.2
36496.265742 -43.6 224 -21.2
36471.516515 -43.6 224 -21.2
36470.141558 -43.8 22.6 -21.2
36459.829380 -43.8 22.6 -21.2
36435.080154 -43.8 22.6 -21.2
36485.266085 -44.0 22.8 -21.2
36486.641042 -44.1 22.9 -21.2
36467.391644 -44.1 22.9 -21.2
36461.891816 -44.2 23.0 -21.2
36484.578607 -44.2 23.0 -21.2

Measurement Settings

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

1000.000000

5925.000000

5925.000000

7125.000000

7125.000000

18000.000000

18000.000000

40000.000000

e A

N |2

Redricted Band

Levelin dBm

45 5G B g

1G 2G 3G 10G 20G 0G 4G
FrequencvinHz
Lirrit e Threshdd X Critical X Final Critical Surn Lesel

Emission Bandwidth 26 dB (6325 MHz; 24.000 dBm; 160 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6325.000000 169.000000 320.000000 6241.500000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6325.000000 6410.500000 7.6 | PASS
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

26 B Banchwickh
15T
10+
e 07T
0 1
©
c
= -0+
g
z 1
-
” WW frrmerre] \WVV‘—\]“/\—N\/\
_30 +
B.165 6.2 625 6.3 (.35 £.4 B.45 £.485
Freauency in GHz
Bandwidth
Spectrum [@
Ref Level 10.00 dBm @ RBW 2 MHz
Att 30dB SWT 32,8 pys @ VBW 10 MHz Mode Auto FFT
SGL Count 200/200
@ 1Pk Max
0 dBm
-10 dBm
-20 dBm
-30 dBm /‘ \\
-40 dBm
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 6.325 GHz 320 pts Span 320.0 MHz
( ) J G wo
Dat J.NOV.2023 06:19:4
Measurement
Setting Instrument Target Value
Value

Start Freguency 6.16500 GHz 6.16500 GHz
Stop Frequency 6.48500 GHz 6.48500 GHz

Span 320.000 MHz 320.000 MHz
RBW 2.000 MHz ~1.600 MHz
VBW 10.000 MHz >= 6.000 MHz
SweepPoints 320 ~ 320
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LABORATORY 427 West 12800 South, Draper, UT 84020
Sweeptime 32.813 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

In-Band Emissions (6325 MHz; 24.000 dBm; 160 MHz)

Result

DUT Frequency
(MHz)

Result

6325.000000 | PASS

Inband Peak
Frequency Level
(MHz) (dBm)
6320.500000 4.5
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)

6320.500000 4.5 0.0 4.5 | PASS
6374.500000 4.4 0.1 4.5 | PASS
6357.500000 4.4 0.1 4.5 | PASS
6354.500000 4.4 0.1 4.5 | PASS
6402.500000 4.4 0.1 4.5 | PASS
6401.500000 4.4 0.1 4.5 | PASS
6392.500000 4.3 0.2 4.5 | PASS
6398.500000 4.3 0.2 4.5 | PASS
6397.500000 4.3 0.2 4.5 | PASS
6351.500000 4.3 0.2 4.5 | PASS
6318.500000 4.3 0.2 4.5 | PASS
6330.500000 4.3 0.2 4.5 | PASS
6396.500000 4.3 0.2 4.5 | PASS
6328.500000 4.3 0.3 4.5 | PASS
6332.500000 4.2 0.3 4.5 | PASS
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LABORATORY 427 West 12800 South, Draper, UT 84020

\7

In Band

Levelin dBm

6.3 6.4 6.5

Frequency in GHz

5.925 6 6.1 B.2

Fail

—  Lewel Lirrit X

Occupied Channel Bandwidth 99% (6325 MHz; 24.000 dBm; 160 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6325.000000 158.000000 320.000000 6245.500000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
6325.000000 6403.500000 7125.000000 | PASS
99 22 Bandwictth

151

il /\/W\"A’AWWV‘/‘W‘F’W’
e 071
m -+
o
£
g
3

B.165 6.2 625 6.3 6.35 6.4 B.45 B6.485
Freauency in GHz
Bandwidth
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LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum ué:x

Ref Level 10.00 dBm @ RBW 2 MHz

Att 30de  SWT 32.8 ps @ VBW 10 MHz Mode Auto FFT
SGL Count 200/200

@ 1Pk Max

0 dBm

-10 dBm

-20 dem / \
-30 dBm

-40 dBm
SN W\ e ALY
-50 dBm
-60 dBm
-70 dBm
-80 dém
CF 6.325 GHz 320 pts Span 320.0 MHz
e ———
Il GHRNNREND wa
Date ) y:d

Tx Spurious Emission (6325 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6325.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level Margin Limit

(MHz) (dBm) (dB) (dBm)
39946.250000 -33.9 6.9 -27.0
39924.250000 -34.1 7.1 -27.0
39125.250000 -34.5 7.5 -27.0
39179.750000 -34.6 7.6 -27.0
39974.750000 -34.6 7.6 -27.0
39906.750000 -34.6 7.6 -27.0
39968.250000 -34.7 7.7 -27.0
39331.250000 -34.8 7.8 -27.0
39977.250000 -34.8 7.8 -27.0
39275.250000 -34.8 7.8 -27.0
39897.250000 -34.9 7.9 -27.0
39996.750000 -34.9 7.9 -27.0
39176.250000 -34.9 7.9 -27.0
39973.750000 -34.9 7.9 -27.0
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427 West 12800 South, Draper, UT 84020

\ 39972.250000 |

-35.0 | 8.0 |

-27.0 |

Measurement

Settings

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

1000.000000

5925.000000

5925.000000

7125.000000

7125.000000

18000.000000

18000.000000

26000.000000

26000.000000

40000.000000

NN (NN N

NN (NN N

151

Spurious

Levelin dBm
ra
=

1G

2G 3G

45 5G B g

FrequencvinHz
X Critical X

10G

20G

Fnal Critical

nG 0G

Surn Lenvel

Emissions in restricted frequency bands (Average) (6325 MHz; 24.000
dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6325.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
36483.891128 -50.4 9.2 -41.2
36495.578263 -50.4 9.2 -41.2
36490.765914 -50.5 9.3 -41.2
36462.579294 -50.5 9.3 -41.2
36492.140871 -50.5 9.3 -41.2
36488.016000 -50.5 9.3 -41.2
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% UNIFIED
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LABORATORY 427 West 12800 South, Draper, UT 84020
36496.265742 | -50.5 93| -412
36485.953564 | -50.6 94 | -412
36457.766945 | -50.6 94 | -412
36498.328177 | -50.6 94 | -412
36487.328521 | -50.6 94| -412
36492.828349 | -50.6 94| -412
36499.703134 | -50.6 94| -412
36464.641730 | -50.6 94 | -412
36480.453736 | -50.6 94| -412

Measurement Settings

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

1000.000000 5925.000000 1 1
5925.000000 7125.000000 1 1
7125.000000 18000.000000 1 1
18000.000000 40000.000000 1 1
Redricted Band
5 e
5 201
©
£
2
[T S— — S S
FaW Auﬁ-“-‘df
1G 2G 3G 4G 5G B 8 110G 20G 0G 4G
FrequencvinHz
Lirrit Threshdd X Critical Final Critical Surn Lesel

Emissions in restricted frequency bands (Peak) (6325 MHz; 24.000
dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6325.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency ‘ Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
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LABORATORY
36431.642761 -43.0 21.8 -21.2
36468.766601 -43.0 21.8 -21.2
36433.017718 -43.4 22.2 -21.2
36462.579294 -43.4 22.2 -21.2
36448.142246 -43.4 22.2 -21.2
36436.455111 -43.5 22.3 -21.2
36455.017031 -43.6 22.4 -21.2
36472.203994 -43.7 22.5 -21.2
36454.329552 -43.7 22.5 -21.2
36468.079123 -43.7 22.5 -21.2
36488.016000 -43.8 22.6 -21.2
36484.578607 -43.8 22.6 -21.2
36483.891128 -43.9 22.7 -21.2
36465.329208 -44.0 22.8 -21.2
36464.641730 -44.0 22.8 -21.2
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)

1000.000000

5925.000000

5925.000000

7125.000000

7125.000000

18000.000000

18000.000000

40000.000000

N A

N R

Levelin dBm

Redricted Band

45 5G B g

FrequencvinHz

Criticdl X

20G

Fnal Critical

nG 0G

Surn Lenvel

Emission Bandwidth 26 dB (6265 MHz; 24.000 dBm; 320 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6265.000000 338.735363 340.000000 6097.131148
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6265.000000 6435.866511 11.6 | PASS
TR8767_U7-Pro-Wall_15.407_UNII-5_Annex_02 Page 54 of 62

PROPRIETARY




UNIFIED
COMPLIANCE
LABORATORY

\7

427 West 12800 South, Draper, UT 84020

26 cB Banchwickh
15T
10+
e 071
m -+
o
o
= -0
g
3 ik
|
N M e | M
_30 +4
5945 3 6.05 6.1 615 6.2 6.25 6.3 B35 6.4 645 6.5 6,55 B.585
Frequency in GHz
Bandwidth
Spectrum [nvxq
Ref Level 0.00 dBm @ RBW 3 MHz
Att 20dB  SWT 1ms @ YBW 10 MHz Mode Auto Sweep
SGL Count 200/200
@ 1Pk Max
_10 dBm IIL e Av Angepil W ALY \IJIM/\AA b, .4)
-20 dBm ) l
-30 dBm
-40 de,r’ll,'M Uﬁ L it
TS o di
-50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
CF 6.265 GHz 427 pts Span 640.0 MHz
( ] J GRIRNRERD wo
Date Y 0. 4
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.94500 GHz 5.94500 GHz
Stop Frequency 6.58500 GHz 6.58500 GHz
Span 640.000 MHz 640.000 MHz
RBW 3.000 MHz ~ 3.200 MHz
VBW 10.000 MHz >=9.000 MHz
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COMPLIANCE
LABORATORY
SweepPoints 427 ~ 427
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

In-Band Emissions (6265 MHz; 24.000 dBm; 320 MHz)

Result
DUT Frequency Result
(MHz)
6265.000000 | PASS

Inband Peak
Frequency Level
(MHz) (dBm)
6399.957826 6.6
Measurements
Frequency Level | Margin | Limit Result
(MHz2) (dBm) | (dB) | (dBm)

6399.957826 6.6 0.0 6.6 | PASS
6398.458294 6.6 0.0 6.6 | PASS
6393.959700 6.5 0.1 6.6 | PASS
6420.951265 6.5 0.1 6.6 | PASS
6401.457357 6.5 0.1 6.6 | PASS
6402.956888 6.5 0.1 6.6 | PASS
6276.996251 6.5 0.1 6.6 | PASS
6392.460169 6.4 0.1 6.6 | PASS
6279.995314 6.4 0.2 6.6 | PASS
6294.990628 6.4 0.2 6.6 | PASS
6417.952202 6.4 0.2 6.6 | PASS
6317.483599 6.4 0.2 6.6 | PASS
6273.997188 6.4 0.2 6.6 | PASS
6314.484536 6.4 0.2 6.6 | PASS
6395.459231 6.4 0.2 6.6 | PASS
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In Band
107
v
D 4
ol
o
=t \\
5.455I 5.I5 I 5.I3 I é I 5.I2 I E.I4 I B.IE I E.IB I 7.UI55

Frequency in GHz

Fail

—  Lewel Lirrit X

Occupied Channel Bandwidth 99% (6265 MHz; 24.000 dBm; 320 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6265.000000 317.500000 320.000000 6106.250000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
6265.000000 6423.750000 7125.000000 | PASS

99 % Banchwvicith

aT
20T

10: IMAssANA NN

Levelin dBm

317.500 MHz

b.25 6.3 B35 B4  B45 BE BHEBAES

Frequency in GHz

605 B1 6.15 6.2

5345 B

Bandwidth
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Spectrum ué:x

Ref Level 10.00 dBm @ RBW 5 MHz
Att 30de  SWT 1lms @ VBW 20 MHz Mode Auto Sweep
SGL Count 200/200

@ 1Pk Max

0 dBm

Tk /I-\,f\,_wwmww\\

-20 dem / \
-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dem

CF 6.265 GHz 256 pts Span 640.0 MHz

H 'llllll.'“—l

Tx Spurious Emission (6265 MHz; 24.000 dBm; 320 MHz)

Result
DUT Frequency Result
(MHz)
6265.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
5917.250000 -27.7 0.7 -27.0
5922.750000 -27.7 0.7 -27.0
5923.250000 -27.7 0.7 -27.0
5916.250000 -27.7 0.7 -27.0
5918.750000 -28.0 1.0 -27.0
5917.750000 -28.0 1.0 -27.0
5919.250000 -28.2 1.2 -27.0
5924.750000 -28.3 1.3 -27.0
5924.250000 -28.4 14 -27.0
5921.250000 -28.5 1.5 -27.0
5920.750000 -28.6 1.6 -27.0
5912.750000 -28.8 1.8 -27.0
5919.750000 -28.9 19 -27.0
5921.750000 -28.9 19 -27.0
5920.250000 -28.9 19 -27.0
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Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 2 2
5925.000000 7125.000000 2 2
7125.000000 18000.000000 2 2
18000.000000 26000.000000 2 2
26000.000000 40000.000000 2 2
Spurious
15T
D =+
S
m
©
= -20
2
(]
- _4]] 4
1G 2G 3G 45 G B 810G 20G 40G
Freauencv inHz
Limit o Threshdd X Critical X Fnal Critical Surn Lewel

Emissions in restricted frequency bands (Average) (6265 MHz; 24.000
dBm; 320 MHz)

Result
DUT Frequency Result
(MHz)
6265.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
36474.953908 -50.3 9.1 -41.2
36474.266429 -50.4 9.2 -41.2
36491.453392 -50.4 9.2 -41.2
36468.766601 -50.5 9.3 -41.2
36481.141214 -50.5 9.3 -41.2
36448.829724 -50.5 9.3 -41.2
36484.578607 -50.5 9.3 -41.2
36488.016000 -50.6 9.4 -41.2
36465.329208 -50.6 9.4 -41.2
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LABORATORY
36451.579638 -50.6 9.4 -41.2
36435.080154 -50.6 9.4 -41.2
36482.516171 -50.6 9.4 -41.2
36499.015656 -50.6 9.4 -41.2
36463.266773 -50.6 9.4 -41.2
36499.703134 -50.6 9.4 -41.2

Measurement Settings

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

1000.000000 5925.000000 1 1
5925.000000 7125.000000 1 1
7125.000000 18000.000000 1 1
18000.000000 40000.000000 1 1
Fesricted Band
5 _—
& 20
©
£
g
i | =
1G 2G 3G 4G BG B 810G 20G
Frequencv inHz
Lirrit Threshdd X Critical Final Critical

0G

Surn Lessl

Emissions in restricted frequency bands (Peak) (6265 MHz; 24.000
dBm; 320 MHz)

Result
DUT Frequency Result
(MHz)
6265.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
36496.953220 -42.6 21.4 -21.2
36463.266773 -42.7 21.5 -21.2
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36479.766257 -42.9 21.7 -21.2
36480.453736 -43.1 21.9 -21.2
36478.391300 -43.3 22.1 -21.2
36433.705197 -43.3 22.1 -21.2
36492.140871 -43.4 22.2 -21.2
36491.453392 -43.4 22.2 -21.2
36477.016343 -43.5 22.3 -21.2
36444.704853 -43.6 22.4 -21.2
36477.703822 -43.6 22.4 -21.2
36446.767289 -43.7 22.5 -21.2
36452.954595 -43.8 22.6 -21.2
36467.391644 -43.9 22.7 -21.2
36498.328177 -43.9 22.7 -21.2

Measurement Settings

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

1000.000000

5925.000000

5925.000000

7125.000000

7125.000000

18000.000000

18000.000000

40000.000000

Rk e e

N (R (R [

Levelin dBm

Fesricted Band

3 BG B i

1G 2G 3G 10G 20G 400G
Frequencv inHz
e Litrit E— Threshdd X Critical X Final Critical Surn Lessl
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-- End of Report —
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